IMPROVED TREATMENT PLANT PERFORMANCE
THROUGH PRETREATMENT IN THE COLLECTION SYSTEM

USING PATENTED IN-PIPE TECHNOLOGY

Final Report

Prepared for

THE NEW YORK STATE

ENERGY RESEARCH AND DEVELOPMENT AUTHORITY
Albany, NY

Gregory Lampman

Associate Project Manager

Prepared by
IN-PIPE TECHNOLOGY® COMPANY, INC.
Wheaton, IL

and

SUFFOLK COUNTY DEPARTMENT OF PuBLIC WORKS

Yaphank, NY
Mr. Gilbert Anderson, P.E.

Commissioner

Contract No. 8772

March 23, 2012



NOTICE

This report was prepared by the Suffolk County Department of Public Works (SCDPW) and
In-Pipe Technology” Company, Inc. in the course of performing work contracted for and
sponsored by the New York State Energy Research and Development Authority (hereafter
[...]
plant into the sewer collection system. Utilizing miles of existing sewer pipe, IPT converts the
passive sewer system into a significant treatment operation. Performance in the collection system
provides increased additional capacity within the plant, forestalls costly upgrades, and extends the

life of the existing infrastructure.



INTRODUCTION

GENERAL DESCRIPTION OF THE IN-PIPE PROCESS

The IPT process consists of continual addition twenty-four hours per day, seven days per week
(24/7) of high concentrations of facultative, symbiotic, spore-forming, naturally-occurring, non-
pathogenic bacteria to the wastewater collection system to reinforce the natural biological
processes. IPT bacteria are specifically selected and formulated to effectively degrade a wide
variety of organic compounds normally found in domestic wastewater. IPT standard domestic
formulations are adjusted to target specific biodegradable compounds found in industrial

wastewater streams.

The IPT process adds bacteria to the outer reaches of the wastewater collection system in order
to, (1) grow throughout the surface of the sewer pipes and thereby dominate the sewer biofilm
with beneficial bacteria, (2) improve the ability of the sewer biofilm to degrade the organic
material, and (3) take advantage of the retention time of the wastewater within the sewer to allow

the added bacteria additional time to degrade the waste.

In-Pipe G2 Dosing Panel



IPT bacteria are compatible with all wastewater treatment processes because they are facultative
in nature and do not require the presence or absence of dissolved oxygen (DO) in order to
function. Because IPT bacteria are continually added to the wastewater collection system in high
concentrations, they modify and dominate the indigenous sewer biofilm. Indigenous fecal
bacteria are not as efficient in processing the wastewater whereas the IPT bacteria are specifically
selected because of their ability to more effectively degrade the wastewater organics. Moreover,
IPT microbes contribute to the nitrification and denitrification processes and contribute to overall

nitrogen removal from wastewater.

Moreover, IPT bacteria have a broad temperature operating range compared to indigenous fecal
bacteria that are adapted to human body temperature. The modification of indigenous (non-
beneficial) biofilm bacteria through the addition of large quantities of IPT bacteria, and the
resulting vastly increased organic material degradation rates results in a decrease in the amount of

organics and nitrogen in the treatment plant influent.

In addition to the positive effects of the reduction in influent organics and nitrogen, the IPT
process vastly increases the total quantity of active and beneficial bacteria entering the
wastewater treatment plant. The very large increase in active, beneficial biomass entering the
plant reduces the time required within the treatment process for carbon and nutrient removal.
This increase in the amount of influent bacteria is achieved through transformation of waste
products within the wastewater collection system and assimilation into additional beneficial
bacteria, and results in a net reduction of the total carbon and nitrogen loads to the plant. Also,
with the dramatic increase in the proportion of facultative bacteria with IPT treatment relative to
non-IPT treated sewage, there is better utilization of available oxygen. Lower oxygen demand
resulting from a reduction in influent organics and nitrogen combined with increased efficiency
of oxygen utilization due to a higher proportion of aerobically capable bacteria enables an overall

reduction in oxygen delivery demands.

BIOCHEMISTRY & METABOLIC PRODUCTS

In-Pipe Technology introduces Bacillus bacteria at strategic locations throughout the sewer
collection system that modify the existing biofilm in accordance with an engineered plan. The
Bacillus formulation contains facultative anaerobes that grow under anaerobic conditions either

with nitrate or nitrite as the electron acceptor, in aerobic conditions by respiration with oxygen as



the final electron acceptor, or by fermentation (Ye, 2000). Respiration is the process in which
nutrients are converted into useful energy in a cell. Fermentation differs from respiration in that

it uses carbohydrates as the electron acceptor rather than molecular oxygen (Gerardi, 2006).

Through the continuous injection of IPT at each dosing location, the Bacillus bacteria dominate in
the sewer biofilm. As a result, more reactions occur in the sewer biofilm and contribute to
increased metabolism of wastewater compounds within the sewer that are more efficient at
degradation of organics than the bacteria that are present in natural, untreated conditions (Gerardi,
2006). IPT bacteria inoculate the raw wastewater, and consequently the treatment process mixed
liquor, with bacteria that are inherently more suited to the conditions in the collection system than
the bacteria that exist there in untreated conditions. The IPT bacteria accelerates the
transformation and assimilation of waste compounds in a variety of dissolved oxygen conditions
including low oxygen levels and anaerobic sections of the collection system and the sewer
biofilm. Carbon transformation under low oxygen and anaerobic conditions yields less biomass
per pound of carbon transformed. Each pound of organic material transformed in the sewer
during transit reduces the net sludge production at the treatment plant. This conversion involves
two distinct processes, namely the conversion of TSS into a soluble format that bacteria can
uptake and metabolize and the actual transformation of the soluble material into beneficial

bacteria, water, carbon dioxide, and nitrogen gas.

The Bacillus bacteria present in the IPT formulation include common heterotrophic soil bacteria.
These bacteria have many desirable qualities that can enhance biodegradation of wastewater
including production of enzymes to break down slowly biodegradable materials (cellulose, starch,
etc.) thereby making them more bio-available allowing transport into the cell as smaller
molecules for use within the cell. Examples of some of the enzymes produced by the soil bacteria
contained in the IPT formulation include: amylase, cellulase, chitinase, maltase, mannanase,
xylanase, proteases, lipase, nucleases and phosphatase. When nutrient limitations become too
severe for the maintenance of the IPT bacterial cells, these spore-forming bacteria begin to
cannibalize other cells and feed off of the resulting solubilized nutrients to delay sporulation. If
pushed beyond this stage, these bacteria are capable of going dormant by sporulation which
results in a resting state where they can remain inactive for an extended time until favorable

conditions for metabolism return.



As R-strategist organisms, IPT bacteria are the first organisms to grow and multiply based on the
nutrients available to the microcosm. Bacillus species are cannibalistic, which allows them to
extend substrate utilization such that organic carbon, including consumption of the prokaryotic
solution within cell membranes of other life forms, is converted with a low biomass yield and
simultaneous decrease of net biosolids produced per pound of Chemical Oxygen Demand (COD)

removed.

By-products of the activities of the IPT bacteria are similar to by-products produced by bacteria
within the untreated environment of sewers and at the treatment plant, except IPT bacteria are
incapable of generating hydrogen sulfide (H,S) and methane (CH,4) because they simply do not
have the genes required to produce these gases as by-products. During respiration (aerobic
growth or growth with an alternate electron acceptor), various carbon sources are catabolized by
IPT bacteria through glycolysis which generates adenosine tri-phosphate (ATP) to be used for
energy within the cell and various precursor metabolites leading to pyruvate. Many of the
metabolites generated in the glycolytic cycle are used by other metabolic pathways in order to
provide important molecules that the cell needs to grow and reproduce. Many of these bacteria
have been shown to have a mixed-acid fermentation profile which results in the release of a
mixture of organic acids and carbon dioxide (CO,). Fermentation products in common gram-
positive facultative Bacillus include such compounds as acetate, acetoin, lactate, succinate, and
2,3-butanediol to name a few. This pathway is also used by many of the enteric bacteria such as
Escherichia, so the addition of IPT bacteria does not drastically change the profile of by-products
except for no production of H,S and CH,.

GENERAL DESCRIPTION OF THE WASTEWATER TREATMENT PLANTS

LEISURE VILLAGE PLANT DESCRIPTION

The Leisure Village WWTP is permitted for 0.3 MGD and utilizes a Sequencing Batch Reactor
(SBR) process. The effluent nitrogen limit is a daily average of less than 10 mg/l. Due to the
way the treatment plant was constructed with a side water depth of 10 feet rather than the more
acceptable design of 12 feet, it has been historically difficult to maintain 3,000 mg/L mixed liquor
suspended solids (MLSS) for effective nitrogen removal in cold weather. The Leisure Village
WWTP consists of the following unit processes:

e Rotary Screen



e Aecrated equalization tank, 115,000 gallons
e Sequencing Batch Reactor, 2 tanks x 165,000 gallons each
e Aecrobic digestion, 96,000 gallons

Using available collection system maps and based on average per residential unit wastewater
production of 90 gallons per day, the estimated sewer retention time from the furthermost dosing
locations to the Leisure Village treatment plant is 1.82 hours at the average daily flow and 0.91
hours at peak flow. Dye tests performed by the Suffolk County Department of Public Works on
Thursday, October 26, 2006 between the hours of 11:00 AM to 2:00 PM determined a retention
time of 0.75 hours at a preliminary dosing point upstream from the furthermost dosing location.

These retention times are within the acceptable ranges for In-Pipe treatment.

ITT PLANT DESCRIPTION

The ITT plant services an industrial park with wastewater pollutant concentrations two to four
times (2-4x) higher than typical domestic wastewater. The current plant is designed to treat 0.25
MGD. The ITT facility consists of the following unit processes:

e Acrated equalization, two-stages, 108,000 gallons total

e Rotating Biological Contactors (4), operated in series, 12° diameter x 25’ long

o Final clarifiers (2): diameter 20°, depth 10’

e Denitrification filters (4): 94” x 61” x 186

0 Media (from bottom) 18 of 15-20mm; 12” of 3.5-7.0mm; 12 of 3.0-3.5mm;
36” of 2.5-3.0mm

Aerobic digestion: 35,100 gallons

Using available collection system maps and based on the flow rate information provided, the total
estimated sewer retention time from our outermost dosing locations to the ITT treatment plant is
2.89 hours at average daily flow and 1.28 hours at peak flow. These retention times are within

the acceptable ranges for In-Pipe treatment.

PERFORMANCE EVALUATION

Because the IPT process fully utilizes the existing sewer infrastructure and extends the treatment

out from the plant to include the sewer collection system, the impact of IPT must always be



evaluated relative to performance without IPT, e.g., “Pre-IPT” or “Post-IPT”. It is not possible,
for example, to isolate a treatment line within the plant to compare against an untreated control
because IPT treatment in the collection system significantly changes influent wastewater
characteristics, impacting all the parallel trains within the plant, including the ‘control’, thereby

eliminating the ability to define a ‘control’ train.

A comparative analysis of Pre-IPT historical performance data to performance data With-IPT was
performed at Leisure Village. Given the nature of the variability of wastewater, the plant
operational parameters were not changed. The solids retention time (SRT) and MLSS
concentration, where applicable, remained constant throughout the project. Efficiencies were
calculated to measure IPT’s impact on energy consumption within individual plant processes.
Twelve (12) months of data Pre-IPT and eighteen (18) months of data With-IPT were obtained in
order to account for seasonal changes in wastewater temperature, loads, flows, etc. The report
also includes six (6) months of additional Post-IPT data to measure the reversion from IPT’s
impact across individual plant processes and to provide a more in-depth analysis of efficiency
improvements once IPT bacteria are no longer added to the collection system. This Post-IPT
process, after IPT treatment is discontinued, is referred to as “reversion” to the uncontrolled
Pre-IPT conditions. The timeline for full reversion is difficult to quantify and is dependent on
several factors including wastewater characteristics, retention time, temperature, and collection
system configuration. At the Leisure Village plant, the analysis compared the EQ tank and SBR

aeration blower energy use With-IPT to Post-IPT as no Pre-IPT energy data was available.

Influent and effluent flow rates, BOD, TSS and TKN values were calculated based on monthly
averaged values. In most cases, the sampling interval was every 7 days and samples were
analyzed by the Suffolk County laboratory. Electrical energy use in the EQ tank and SBR was
calculated as the % reduction in the kWh/day used. The reduction in sludge production was
calculated as % reduction in dry lbs/day sludge produced and was then converted to energy

savings.

LEISURE VILLAGE PLANT (SEWER DISTRICT #20)
IPT TREATMENT AT LEISURE VILLAGE

In-Pipe treatment in the Leisure Village collection system included the installation of ten (10) G2

dosing units at engineered locations under manholes at the farthest reaches of the network. Each

9



G2 unit dispensed approximately 32 milliliters of IPT microbial solution per day, on a fixed rate,
around the clock basis. This amounted to the addition of approximately 0.1 milliliters at each
location every five (5) minutes. This provides 288 distinct microbe additions per day at each of
the locations. This dosing strategy added a total of about ten (10) liters of solution throughout the
month, into the monthly wastewater volume of about 7.5 million gallons. In-Pipe’s field service
technician performed monthly service visits, inspected the condition of the collection system and

treatment plant, and refilled the bottles with a new liter of microbial solution.

IPT IMPACT ON LEISURE VILLAGE TREATMENT

INFLUENT FLOW RATE

Figure 1 represents the influent flow rate for the three (3) year study period. The influent flow
rate to the Leisure Village treatment plant during this study period did not change significantly.
The overall mean value for the flow rate and % change in flow rate is listed in Table 1. The
seasonal flow rate was compared to explain seasonal impact on IPT performance by comparing
Pre-IPT, With-IPT and Post-IPT for the Jul-Dec period. The Jul-Dec period was selected for
comparison as only Jul-Dec period Post-IPT data was available. There was no change in flow

rate during Jul-Dec period throughout the three year study period (Table 1).

04
O Pre-IPT (Jan-Dec 2006) B With-IPT(Jan-Dec 2007)
OWith-IPT (Jan-Jun 2008) OPost-IPT (Jul-Dec 2008)
03
a
Q
=
N—r
[}
= 0.2
@
=
o
LL
0.1
0 Ll -

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec
Month

Figure 1: Monthly average influent flow rate to the Leisure Village plant over three year period

10



INFLUENT BOD LOAD

Figure 2 shows that influent BOD values decreased With-IPT implementation compared to  Pre-
IPT and Post-IPT plant performance. The overall influent BOD decreased ~13% With-IPT
bioaugmentation compared to Pre-IPT treatment (Table 2). After reversion from IPT
bioaugmentation, the BOD values increased ~10% (Table 2). This implies that indigenous
microbial activity was less efficient than the activity during the IPT bioaugmentation period and
increased BOD values were observed. The seasonal BOD load was compared to explain the